26/06/2017

Parts List for M-25 (W345)

Page 1




Page 2 Parts List for M-25 (W345) 26/06/2017

REPLACEMENT PARTS LIST

Key No Part No. Description Q'ty | Key No, Part No. Description Qty
1 DA-DO1 | Motor 1 40 DA-D18 | Connecting Link 2
2 5A-A306 | Hex. Hd. Scr. M6x1.0P-30 4 41 DA-D19 | Crank Pin 1 -
3 LK-Y13 | Drill Chuck 1/2" 1 42 DA-D20 | Crank Pin 1 |
4 5E-A004 | Washer ¢ 1/4” 8 43 DA-D21 | Crank Arm 1
5 DA-DO2 | Head Body 1 44 5F-E308 | Roll Pin 48-504 3
6 5E-A023 | Washer ¢ 17mm - 1 1 45 i _DA—DZ2 Crank Shaft 1
7 5B-A009 | Hex. Nut M16x1.5P 1 46 DA-D23 | Connecting Bend
8 5A-C403 | Set Scr. MBx1.25P-16 o 1 :17 DA-D24 | Operating Lever-_“ T
9 DA-DO3 | Holder, Chisel 613/16" 1| s 5F-E213 | Roll Pin 65504 1
10 DA-D04 | Chuck Guard a 1 49 5A-B405 | Soc. Hd. Ca_p Ser. M8x1.25P-35 2.._
11 DA-D05 | Depth Setting Bar 1 | 50 DA-D25 | Worktable 1
12 5A-G004 | Lock Knob M8x1.25P-16 1 51 DA-D26 | Table Insert | 1
1 bA-L101 | Scr., T-Cap 1 | 52 5“A—E201 Cou nt; Sunk Hr.iA Scr.- MSXO.QP-ID B 2__-
—14 5A-L001 | Bolt, Setting M8x1.25P-15 1 53 DA-D27 | Strip 1
15 DA-D06 | Collar Stop 3 54 DA-D28 | Collar, Stop 1 -.
16 5A-C301 | Set Scr. M6x1.0P-6 7 55 DA-D29 | Bar, Setting 1
17 5B-D004 | Self-Locking Nut M8x1.25P ‘ 1 56 .-‘_DA-DSO Plate, Clamp a - 'I.-
18 5A-B404 | Soc. Hd. Cap Scr. M8x1.25P-30 _ 3 57 DA-D32 | Guide R-;)d .- 1
19 DA-D0O8 | Locating Block 1 58 DA-D33 | Base Clamp 1 _
20 JH-TO7 Spring 2 59 DA-D31 Lead Screw 1 )
21 51-B103 | Steel Ball 68 2 60 5F-E257 | Roll Pin ¢ 6-364 2__
22 DA-DO7 | Stop Plate 1 61 DA-D34 Knob H 1
23 5A-A414 | Hex. Hd. Scr. M8x1.25P-50 1 62 DA-D35 Rack 1
24 DA-D10 | Column, Morticer 1 63 DA-D36 | Lateral Slide | | 1
25 DA-D12 | Strip 1 64 DA-D42 | Strip 1
__2 5A-A405 | Hex. Hd. Scr. M8x1.25P-30 9 65 DA-D37 | Gear 2 [
27 5E-A009 | Washer ¢ 5/16” 13 66 DA-D39 | Collar, Setting 2
28 5E-A012 | Washer ¢ 1/2" 3 67 DA-D38 | Shaft Operating 1
29 5A-AB05 | Hex. Hd. Scr. M12x1.75P-40 3 68 DA-D40 | Handwheel | } 1
30 DA-D11 Rear Cover 1 69 5F-E256 | Roll Pin ¢ 6-32 3
31 5A-D401 | Scr., Pan-Head M6x1.0P-10 ) 4 70 ” DA-D41 Lead- Screw -. 1
3 | 71 DA-D43 | Base ' ' it
33 DADI3 |Special Screw s | 72 5A-A410 | Hex. Hd. Scr. M8x1.25P-60 14
34 DAD14 |Pulley 1 73 DAD44 |Swnd Ty
35 DA-D15 |Suspension Rope 1 74 DA-D45 | Hook Bolt 2 E
36 5A-A302 |Hex. Hd. Scr. M6x1.0P-12 1 75 DA-03A | Holder, Chisel ¢ 3/4" 1 N
37 DA-D16 |Counterbalance Weight 1 76 DA-D46 | Grip Rubber 1
38 DA-D17 |[Slide, Vertical 1 77 Magnetic Switch 1
39 5F-AD011 | Retaining Ring Ext. STW-20 4 j

Note: When ordering repair parts always give the following informations:
*Model Number  * Name of Item * Key No.  * Part No.  * Part Description






